SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum 3 2
Ref Level 30.00 aém  Offset 15.00 dB = RBW 300 kHz Ref Level 30.00 GBm  OFfset 15.00 0B = RBW 300 khz

o Att 30de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
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Marker Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 T 2,503218 GHz 17.92 dem nds down 9.51 MHz ML 2.503238 GHz 17.04 dBm nds down 9,60 Mz
TL fy 2,496165 GHz -7.48 dam ndg 26.00 dB TL L 2.496185 GHz -9.17 dam ndg 26,00 d&
T2 1 2,505975 GHz -8.23 dBm Q factor 285.2 T2 1 2.505875 GHz -9.04 dBm Q factor 258.3
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Spectrum - pectrum 2
Ref Level 30.00 aém  Offset 15.00 dB = RBW 300 kHz Ref Level 30.00 GBm  OFfset 15.00 0B = RBW 300 khz

o Att 30de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 T 2,59258 GHz 18.15 dBm nds down 9.71 MHz ML 2.595737 Griz 18.21 dBm nds down 9.71 Wz
TL fy 2,588205 GHz -7.28 dam ndg 26.00 dB TL L 2.568105 GHz -8.15 dam ndg 26,00 d&
T2 1 2.597915 GHz -8.11 dBm Q factor 267.0 T2 1 2.567815 GHz -8.50 dBm Q factor 267.3
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Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum b pectrum =
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 2.667398 GHz 17.81 dBm ndB down 9.67 MHz ML 2.882562 GHz 17.95 dBm ndB down 9,69 MHZ
TL 1 2,680165 GHz -8.75 dBm nds 26.00 dB TL L 2.680205 GHz -7.03 dBm nds 26.00 d8&
T2 1 2669835 GHz -8.58 dBm  factor 277.9 T2 1 2.689895 GHz -7.49 dBm  factor 276.8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

pectrum 3 2
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 2,508355 GHz 16.41 dBm ndB_down 14.266 MHz ML 2.506947 GHz 16.63 dBm ndB_down 14,176 MHz
TL 1 2,496307 GHz -9.30 dBm nd8 26.00 dB TL L 2.496427 GHz -10.45 dBm nd8 26.00 dB
T2 1 2,510573 GHz -9.41 dBm Q factor 175.8 T2 1 2.510603 GHz -9.39 dBm Q factor 176.8
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Middle Cha

nnel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

spectrum b pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,588295 GHz 17.04 dBm nd@ down 14.266 MH2 M1 2.594379 GHz 15.33 dBm nd@ down 14,416 MHZ
T 1 2,585807 GHz -9.14 dBm nd8 26.00 dB TL L 2,585777 GHz -10.88 dBm nd8 26,00 d8
T2 1 2,600073 GHz -9.39 dBm Q factor 1E81.4 T2 1 2.600193 GHz -10.38 dém Q factor 180.0
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Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

pectrum b pectrum =
Ref Level 30.00 dém  Offset 1500 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2679893 GHz 16.53 dBm ndB down 14.386 MHz ML 2.685437 GHz 16.04 dBm ndB down 14.356 MHz
T1 1 2675187 GHz -9.79 dBm nd8 26.00 d8 T1 1 2.675247 GHz -10.19 dBm nd8 26.00 da
T2 1 2689573 GHz -10.81 dBm  factor 166.3 T2 1 2.689503 GHz -9.68 dBm  factor 187.1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 2,508997 GHz 15.98 dem ndB_down 18.821 NMHz ML 2.508877 GHz 14,96 dBm ndB_down 18,661 MHZ
TL 1 2,496649 GHz -9.43 dBm ndd 26.00 dB TL L 2.456649 GHz -10.61 dbm ndd 26.00 dB
T2 1 2.515471 GHz -10.28 dBm Q factor 133.3 T2 1 2.515311 GHz -10.38 dém Q factor 134.4
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Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum Spectrum =
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 2,593759 GHz 16.05 dBm ndB_down 18.981 MHz ML 2.590882 GHz 14.14 dBm ndB_down 18,741 MHz
TL 1 2,583569 GHz -9.65 dBm nd8 26.00 dB TL L 2.583569 GHz -12.40 dbm nd8 26.00 dB
T2 1 2,60255 GHz -9.45 dam qQ factor 136.7 T2 1 2.602311 GHz -10.03 dam qQ factor 138.2
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Spectrum b Spectrum =
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2.672488 GHz 14.98 dBm ndB down 18.541 MHz ML 2.6800% GHz 14.14 dBm ndB down 19,141 MHz
TL 1 2,670689 GHz -9.38 dBm nds 26.00 dB TL L 2.67021 GHz -11.96 dam nds 26.00 d8
T2 1 2,68963 GHz -10.85 dBm  factor 1411 T2 1 2.689351 GHz -12.52 dBm  factor 140.0
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SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM
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pectrum
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2,497471 GHz 16.88 dam nd@ down 4.765 MHz ML 2.499821 GHz 17.55 dam nd@ down 9.67 WHZ
T 1 2,496142 GHz -9.42 dBm nd8 26.00 dB TL L 2,496145 GHz -8.25 dBm nd8 26,00 d8
T2 1 2,500908 GHz -9.07 dBm Q factor 524.1 T2 1 2.505815 GHz -7.89 dBm Q factor 258.5
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Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM
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Spectrum
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 2,593999 GHz 15.39 dBm ndB_down 4.795 MHz ML 2.591681 GHz 17.33 dem ndB_down 9,69 MHZ
TL 1 2,590632 GHz -10.37 dbm nd8 26.00 dB TL L 2.588165 GHz -8.16 dBm nd8 26.00 dB
T2 1 2,595428 GHz -10.89 dém Q factor 541.0 T2 1 2.597855 GHz -8.37 dBm Q factor 267.5
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pectrum o pectrum =
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 288771 GHz 14.78 dBm ndB down 4.625 MHz ML 2.680864 GHz 16.57 dBm ndB down 9,65 MHz
TL 1 2,685072 GHz -11.28 dam nds 26.00 dB TL L 2.680165 GHz -10.13 dam nds 26.00 d8
T2 1 2669893 GHz -11.09 dam  factor 557.0 T2 1 2.689815 GHz -9.48 dBm  factor 277.8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

pectrum s
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.53 dBm) ™M1[1] 12.01 dBm)
. 2.5068870 GHZ| 2.5050010 GHz
20 20
nd . 26.00 dB [ ndB 26.00 dB
04 PV A A AN LA 14.146000000 MHZz 104 - o A A s 18.901000000 MHz
i / Q factor i 177.2 ! Wl N B Q factor 132.5
{ | [
od od F
q g
10 d 3 "' 10 di Iy
¥
20 d { ‘l 20 di [
2 7 | < / \
A P 4 LT VA \ i e,
530y % | -20"86m, Y A
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2.5035 GHz 1001 pts Span 90.0 MHz CF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,506887 GHz 16.53 dBm nd@ down 14.146 MH2 M1 2.505001 GHz 12.81 dBm nd@ down 18,901 MHZ
TL 1 2,496397 GHz -9.01 dBm n 26.00 dB TL L 2.45649 GHz -13.42 dbm n 26.00 dB
T2 1 2,510543 GHz -8.88 dBm Q factor 177.2 T2 1 2.515391 GHz -12.98 dém Q factor 132.5
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Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

pectrum 3 2
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
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CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2,503689 GHz 15.28 dam nd@ down 14,505 MHz ML 2601432 GHz 14.51 dam nd@ down 18,941 MHz
T 1 2,585627 GHz -10.91 dbm 26.00 dB TL L 2,58349 GHz -11.58 dBm 26,00 d8
T2 1 2.600223 GHz -11.01 dam 1777 T2 1 2.502431 GHz -11.63 dam 137.3
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20MHz / 64QAM

pectrum b o
Ref Level 30.00 dém  Offset 1500 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
j= Att 30de  SWT 12.6 ps @ VBW 1MHz Mode auto FFT b Att 30 dB SWT 180 ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Markar
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
M1 1 2,681421 GHz 15.85 dBm nd down 14,266 MHz ML 2.672887 GHz 13.24 dBm nd down 18,901 MHz
T1 1 2 675427 GHz -10.72 dém nd8 26.00 d8 T1 1 2.67045 GHz -12.88 dém nd8 26.00 da
T2 1 2.689693 GHz -9.81 dBm Q factor 188.0 T2 1 2.689351 GHz -14.96 dBm Q factor 14l.4
— —
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Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.48 4.48 8.97 9.03 | 13.46 | 13.40 | 17.94 | 17.82
Middle CH - - - - 4.48 4.50 9.01 9.01 | 13.46 | 13.43 | 17.78 | 17.78
Highest CH - - - - 4.46 4.50 9.07 8.99 | 1352 | 13.40 | 17.82 | 17.90
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.48 - 8.99 - 13.46 - 17.78 -
Middle CH - - - - 4.48 - 8.93 - 13.46 - 17.86 -
Highest CH - - - - 4.49 - 8.97 - 13.46 - 17.90 -
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SPORTON LA

.. FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum Spectrum 7
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.84 dBm) ™M1[1] 15.03 dBm)
0 2.49801000 GHz - 2.50047800 GHz,
QccBw \ 4.475524476 MHz 4.475524476 MHz
A TP N ey o v P A
1 v S e ai i WL 104 AN e
i v !
0 df + ‘\ 0 di . ¥
/ \ / i
-10 df - - -10 de -
| | ! \
20d jl L 204 fﬂ' \‘
T A ~ ~ 1
N A e Y e W JRPRIN . P Vi P RN
N il v ’
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2,49801 GHz 16.84 dsm ML 2.500478 GHz 15.83 dem
TL 1 2,4962522 GHz 10.67 dBm Oce Bw 4.475524476 MHz TL L 2.4862822 GHz 9.96 dBm Oce Bw 4,475524476 MHz
T2 1 2,5007278 GHz 9.64 dam T2 1 2.5007577 GHz 10.28 dam
—
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum Spectrum s
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.34 dBm) ™M1[1] 14.72 dBm)
2.59432900 GHz 2.59272000 GHz,
20 m 20
T " N - 4475524476 MHz 4.495504496 MHzZ]
o AN,
10d ] 104d
|
od 0 d
/ Ji
-1 d : 10 di - -
/ { \
20 d f 20 d /
] j \\
a0 I
E - ¢ = A
e ‘jf\f W3 A . ALV Sy
i HE v
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.504329 GHz 16.34 dam ML 2,50272 GHz 14,72 dBm
TL 1 2,5907722 GHz 10.65 dBm Oce Bw 4.475524476 MHz TL L 2.5807522 GHz 10.60 dBm Oce Bw 4.495504496 MHz
T2 1 2.5952478 GHz 10.81 dam T2 1 2.5952478 GHz 10.41 dam
— —
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum Spectrum S
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 1845 @ VBW 300kHz  Mode Auto FFT o Att a0de SWT 18 45 @ VBW 300kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.72 dBm| MiL1] 14.74 dBm)
2 N o - 2.68588200 GHz
Occ By N 4455544456 MHz| ¥ Occ Bw - 4.495504496 MHz|
A A Tind o i s S R
10 df 10 d T = 7
| i \
od 0 b
/ \ / \
-t d } -10 di
|/ - |
[Vt A P Y
S A S B A Y NN | -agginl® ARk o
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 2,6855682 GHz 16.72 dBm ML 2.685862 GHz 14.74 dBm
T f 2.6852722 GHz 10.33 dam oce Bw 4,455544456 MHz TL L 2.5852622 GHz 8.78 dam oce Bw 4,495504496 MHZ
T2 1 2.6897278 GHz 10.77 dBm T2 1 26857577 GHz 9.24 dBm
— —
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LTE Band 41

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

pectrum b pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
ZETENN 19.90 dBm) ™M1[1] 17.27 dBm)
2.5039970 GHZ| 1 2.5021790 GHz
20 X - 20 —
[P P I AL e e 8971028971 MHz A AR A 9.030969031 MHz
10d 104d 3 . +
{
0 df 7 0 ;‘ \‘
10 df / 10 o 4 l,
] J |
20 d . 20 d £ +
P LAY i AV e e A P R A Ve
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.503997 GHz 19.90 dam ML 2.502179 GHz 17.27 dBm
TL 1 2,4965245 GHz 12.05 dBm Oce Bw £.971028971 MHz TL L 2.4565245 GHz 10.30 dBm Oce Bw 9.030969031 MHz
T2 1 2 /5054955 GHz 12.93 dBm T2 1 2.5055554 GHz 12.20 dam
— —
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Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

pectrum pectrum =
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.57 dBm| mil1] 17.92 dBm|
0 1 2.5890840 GHZ| - [ 2.5957570 GHz
T AT | B 2 £.010989011 MHz P RSN ENp L (NP 9.010989011 MHz
10d - t 104 {
J \ ! \
o . \‘ 0 ;
/ | \
04 \ 10 d r I\
2 204d / \
20 d T 20 7 C ~ T
J VA s
=30 q e -30 . } -
At T ermm o =
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2,589084 GHz 17.57 dem ML 2.595757 GHz 17.92 dBm
TL 1 2,5685245 GHz 11.65 dBm Occ Bw 9.010965011 MHz TL L 2.5884845 GHz 10.94 dBm Occ Bw 9.010989011 MHz
T2 1 2,5975355 GHz 12.20 dBm T2 1 2.5974955 GHz 11.00 d8m
— —
t i ! w L | ! -
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.23 dBm| 1dBm
20 1 2.6877970 GHZ| - 2.6825220 GHz
~ - o Ocepl, § 0.070920071 MHz . £.001008991 MHz
P I SN T P
A i - 4 L
10 d - 10 \
/ Y \
LE Y o 1 ¥
{ \ ! \
BUE ] '\ 10 o T
L _ |
e TR o Jred =
1 de
-40d -40 d
50 df -50 di
-60 df -60 o
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2887797 GHz 18.23 dBm ML 2.882522 GHz 16.11 dBm
TL 1 2,6B05045 GHz 10.58 dsm Occ 8w 9.070929071 MHz TL L 2.5804845 GHz 10.43 dBm Occ 8w 8.991008991 MHz
T2 1 2.6895754 GHz 10.55 dBm T2 1 2.6894755 GHz 10.04 dBm
— —
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LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

pectrum 3 2
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100

(@ 17k Max (@17 Max

™M1[1] 16.41 dBm) ™M1[1] 16.41 dBm)
- H 2.4999040 GHz - 2.5099740 GHZ]
T Al 0 13.456549457 MHz s 13.996603397 MHz
Al P | o '- o ATk
104 :'F( 104 AEACEY P i
od ’ k 0 d
10 df -10 o -
T |
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- PN o A 0 Ao )
A L T o e o il R AT AT
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2,499904 GHz 16.41 dam ML 2.509974 GHz 16.41 dam
T 1 2,4967067 GHz 11.58 dBm Oce Bw 13.456543457 MHz TL L 2.4960167 GHz 10.60 dBm Oce Bw 13.396603397 MHz
T2 1 2.5102433 GHz 11.94 dam T2 1 2.5102133 GHz 11.79 dam
— —
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spectrum b pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100

(@ 17k Max (@17 Max

17.37 dBm 16.09 dBm)|
- 2.5954280 GHz - 2.5962670 GHZ]
1 - P, 13.456549457 MHz 13.426573427 MHz
il kY A A T Y L ™A S a
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-10 df T T -10 7 T
/ \ / |
20 d = - 20 d -
j 5, A / \
a0 (I s = S awal -30 - ) ‘-,__» T —
sy N " i z A Frrr i A
“an -40 d
50 df 50 d
-6 df -60 di

CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz

Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |

ML f 2505428 GHz 17.37 dam ML 2.505267 GHz 16.09 dam
T 1 2,5862067 GHz 12.59 dBm Oce Bw 13.456543457 MHz TL L 2.5862867 GHz 10.52 dBm Oce Bw 13.426573427 MHz
T2 1 2.5997433 GHz 12.39 dam T2 1 2.5997133 GHz 9.85 dam
— —
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Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

pectrum pectrum =
Ref Level 30.00 dém  Offset 1500 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
j= Att 30de  SWT 12.6 ps @ VBW 1MHz Mode auto FFT b Att 30 dB SWT 126 s @ VBW 1MHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@19k Max | C e
M1[1] Mi1[1]
20 T1 ~ 3.516483516 MHz| 20 Occ Bw " 13.396603397 MHz|
it YAt el Ctasha¥ d P e S LA Mg /\/h.a
10 df + 10 7 X
/ \
/ d |
od 0
f f \
-10 di + -10 df f L
/ { \
20d A T Lo ) 20d 0 Y r ‘J-
e I A o oIV [ sy
- =30
40 o 40 d
50 df -50 o
-60 d -60 d
CF 2.6825 GHz 1001 pts pan 40.0 MHz CF 2.6825 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
M1 1 2686456 GHz 17.25 dBm ML 2.688374 GHz 15.38 dBm
T1 1 2 6757268 GHZ 12.05 dBm oce Bw 13.516483516 MHz T1 1 2.6758167 GHzZ 8.46 dBm oce Bw 13.396603397 MHz
T2 1 2.6892433 GHz 11.50 dBm T2 1 2.6892133 GHz 9.71 dBm
— —
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LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Spectrum Spectrum 7
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.04 dBm) ™M1[1] 14.77 dBm)
0 2.5099560 GHZ| - 2.5054410 GHz
1 = 17.942057942 MHz " T Oce B 17.822177822 MHz
di 7y LV T YAk VAT WS Wi p W N Pl e
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50 d -50 di
-60 d 60 d
CF 2,506 GHz 1001 pts Span 40.0 MHz CF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2,509956 GHz 15.04 dBm ML 2.505441 GHz 14.77 dBm
TL 1 2,497049 GHz 12.03 dBm Oce Bw 17.942057542 MHz TL L 2.4971289 GHz 10.60 dBm Oce Bw 17.822177822 MHz
T2 1 2,514991 GHz 11.62 dBm T2 1 2.5145951 GHz 9. 44 dBm
—
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Spectrum Spectrum s
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz

o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100

(@ 17k Max (@17 Max

™M1[1 16.14 dBm) ™M1[1 14.57 dBm)
0 . 2.5874460 GHZ| - ) 2.6009920 GHz
17.782217782 MHz occBre " 17.782217782 MHz
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-60 d 60 d
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2,587446 GHz 16.14 dBm ML 2.600992 GHz 14.57 dBm
TL 1 2,5640839 GHz 10.53 dBm Oce Bw 17.782217782 MHz TL L 2.5841289 GHz 9.55 dBm Oce Bw 17.782217782 MHz
T2 1 26018711 GHz 9.21 dém T2 1 2.5019111 GHz 9.50 dBm
— —
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pectrum Spectrum s
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz

o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT

SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.87 dBm| mili] 14.38 dBm|
20 A 2.6793210 GHZ| - 2.6826770 GHz
- I Oce Bw . 17.822177822 MHZ| - ;OH Bwe 17.902007902 MHZ|
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~ =TT T T
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60 df -60 o

CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz

Marker Marker

Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,679321 GHz 16.87 dBm ML 2.882677 GHz 14.38 dBm
TL 1 2,671049 GHz 10.39 dBm Occ 8w 17.822177822 MHz TL L 2.671009 GHz 10.47 dBm Occ 8w 17.902097902 MHZ
T2 1 26688711 GHz 10.08 dBm T2 1 2.6889111 GHz 8.74 dBm
— —
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SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

pectrum &3 2
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.27 dbm)| ™11 16.99 dBm
0 2.49763100 GHz - 2.4995010 GHz
\ Occ B , 4.475524476 MHz B T2 £.991008991 MHz
VAT A Pl L [ 12
104 W’ Ykl IRV 4] 104 = ‘\
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;:{3“ fie ¥ e 56 dem
-40 d -40 de
50 d -50 di
-60 d 60 d
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2.497631 GHz 17.27 dBm ML 2.499501 GHz 16.99 dBm
TL 1 2,4962622 GHz 10.08 dBm Occ Bw 4.475524476 MHz TL L 2.4565245 GHz 10.60 dBm Occ Bw £.991008991 MHz
T2 1 2,5007378 GHz 10.68 dBm T2 1 2.50551855 GHz 11.76 dém
— —
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spectrum o pectrum =
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100

(@ 17k Max (@17 Max
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CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz

Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |

ML 1 2,593609 GHz 17.00 dBm ML 2.592441 GHz 17.89 dBm
TL 1 2,5907722 GHz 10.28 dBm Occ Bw 4.475524476 MHz TL L 2,5885644 GHz 10.24 dBm Occ Bw £.931068931 MHz
T2 1 2,5952478 GHz 10.10 d8m T2 1 2.5974955 GHz 10.05 d8m
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t i ! w L | ! -
pectrum o pectrum =
Ref Level 30.00 Gbm  Offset 16,00 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT

SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 15.89 dBm| mili] 16.69 dBm|
20 . 2.68816900 GHz - i 2.6817630 GHz
R . ,,(‘X Oce By, 4.485514486 MHz R X - ~ - ORaBY 8.971028971 MHz|
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60 df -60 de
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |

ML 1 2668163 GHz 15.89 dBm ML 2.681763 GHz 16.69 dBm
TL 1 2,6852622 GHz 9.89 dam Occ 8w 4.485514486 MHz TL L 2.5805245 GHz 10.60 dBm Occ 8w 8.971028971 MHZ
T2 1 2.6897478 GHz 11.06 dBm T2 1 2.6894955 GHz 10.08 dBm
— —
L I ) - L I L

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number
Report Issued Date
Report Version

A95 of A160
Feb. 04, 2021
Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

pectrum b pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.82 dBm) ™M1[1] 14.75 dBm)
- 2.4972960 GHz - . 2.5099160 GHZ]
N 13.456549457 MHz Bgc Bre . 17.782217782 MHz
p AVARSTRYY " Tip . I PN ANLY R -
10 i v 10 f Uiraar v 4 T
d / | d \
a T 0 4
[ \ |
-10 d - 10 df T -
/ | \
204 7 20d
| 3¢ ain = o N U 3
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.497296 GHz 17.82 dam ML 2,509916 GHz 14,75 dam
T 1 2,4967067 GHz 10.28 dBm Oce Bw 13.456543457 MHz TL L 2.4971289 GHz 8.20 dBm Oce Bw 17.782217782 MHz
T2 1 2.5102433 GHz 10.88 dam T2 1 2.5149111 GHz 9.11 dam
— —

L U J wa L JU J L]
pectrum pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz

o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT

SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.45 dBm) ™M1[1 13.24 dBm)
M 2.5884750 GHz 2.5920010 GHZ]
20 20 =
o L Occ Bre . 13.456549457 MHz W Occ B 17.862137862 MHz
} e A Al LA e N Y Y p 1 N % e
0 ;'f t 0 T = N
o | v / ,
/ \ \
104 - 10 di - LI
/ J \
204 - \ 20d :
/ \ \‘

a0 L = e b P

2 R A AV eV W PR AR [ TRV WA

-40 ds -40 di

50 df 50 d

-6 df -60 di

CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz

Marker Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2588475 GHz 17.45 dam ML 2,502001 GHz 13.24 dam

T 1 2,5863167 GHz 10.02 dBm Oce Bw 13.456543457 MHz TL L 2,5840889 GHz 8.23 dBm Oce Bw 17.862137862 MHz
T2 1 2.5997732 GHz 10.55 dam T2 1 2.501951 GHz 7.73 dam
— —
L U J wa L ) J L]

Highest Channel /

15MHz / 64QAM

Highest Channel /

20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 1500 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.94 dBm| mili] 13.97 dBm|
20 " 2.6788440 GHZ| - 2.6762840 GHz
x Oce B 13.456543457 MHz T Oce B 17.002007902 MHz
1w i RN Y e VALY VYA AN A VP VYN 104 T o S g
7 * T T VT
0d F Ql ool ! |
BUE! 1 -10d ] ‘l
| | I
2nd vy ey p—— 20 di f
i i A AR v gy V! e, Py
Cdn g MTa%os
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2678844 GHz 15.94 dBm ML 2.676284 GHz 13.97 dém
T1 1 26757567 GHZ 10.47 dBm oce Bw 13.456543457 MHz T1 1 2.671049 GHz 7.97 dam oce Bw 17.902097902 MHz
T2 1 26692133 GHz 11.02 dBm T2 1 2.688951 GHz 8.29 dbm
— —
L I ) - L I ) L

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-EF136

Page Number

1 A96 of A160

Report Issued Date : Feb. 04, 2021

Report Version

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum = s um 7
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29,00 dém  Offset 19.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS PABS
20 dble—KELIRIOUS | INE_ARS PARS i 20 dblfe 'ulwl[ﬁ]\ JS_LINE_ABS pagS
10 dBm ‘ ‘ 10 dBm | \
ode J l 0 dém fl .‘
J b\ -10 dBm
-10 dem . L [ \_\
o0 An [ 20 dBm |
SPURIOUS_LINE ABS_ )
30 dam m -30 dem
M |I|| Bm e ol ——
-40 dem T PR { BRSSPI Cp o s o | N i1 -
L 50
50 dem
50 dBm
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | A 2.685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 22.60 dém -7.40 db
2.475 GHz 2.490 GHz 1.000 MHz 248966 GHz -37.62 dém -12.62 d& 2.690 GHz 2.601 GHz 100,000 kHz 2.69000 GHz -14.86 dBm -4.86 d8
2.480 Gz 2.495 GHz 1.000 MHz 2.49482 GHz -21,40 dém -8.40 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -23.03 dBm -13.03 d&
2:495 GHe 2.496 GHz £0.000 kHz 2.49600 GHz -19.84 dam “6.84.d8 2.695 GHz 2,606 GHz 1,000 MHz 2,60513 GHz -35.16 dBm -22.16 d8
2.495 GHz 2.501 GHz 100,000 kHz 2.49630 GHz 23,06 dém -6.94 dB > 856 GHz 5716 GHz 1,000 Mz 565662 GHe ~38.04 cbm 1304 db,
T - —
I - J1 i
Data: 2 T.2020 04:56:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

um (| spectrum 2
Ref Level 29.00 dém  Offset 19,00 dg Mode Auto Sweep Ref Level 22.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100071000 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dble—KELIRIOUS | INE_ARS PAKS 20 cbHpe—$RURIOUS | INE_ABS p
10 dBm 0 w
ods ‘ dBm 1
-10 dém ’ F10 dBm \ \_|
o0 dn | 20 dem |
SPURIOUS_LINE ABS_
o -30 dBm—
-30 dBm L,.,,
- ]
40 dem R ——— 40 dBm R e — —
ESNSEEER, |
50 dem
50 dBm
50 dem
60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | 2.685 GHz 2.690 GHz 100.000 kHz 2.68777 GHz 10.04 dBm -19.96 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49047 GHz -20.18 dém -4.18 de 2,690 GHz 2.601 GHz 100.000 kHz 2,60001 GHz -23.77 dBm -13.77 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49495 GHz -22.34 dém -9.34 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69104 GHz -21.06 dBm -11.06 d&
2,495 GHz 2.496 GHz 50.000 kHz 2,49500 GHz -27.92 dém -14.52 dB 595 CH= 2696 GHz 1,000 MHz 5 6a524 oHe 3101 dBm 1591 d
2,498 GHz 2.501 GHz 100,000 kHz 2,49880 GHz B7sdem | 2125 e > 856 GHz 5716 GHz 1,000 Mz 3 63605 CHe 3519 dbm STRCET
.
) ]

Date:

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number 1 A97 of A160
Report Issued Date : Feb. 04, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 29.00 dBm  Offset 19.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 19,00 de
SGL Count 100/100

Mode Auto Sw

eep

@1 AvgPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS PABS
o0 dbipE—KPURIOUS | INE ARS PAKS [A 20 dblpe—touRimlis JINE ABs paBS
10 dBm I\ 10 dBm | :
LE J { 0dem }' i
J \ -10 dBm
-10 dem 1 L H l \_\
o0 An I 20 dBm | |
SPURIOUS_LINE ABS_
] |IL| -30 dem
-30 dem
.40 dem i ‘ vou 1 TR T T —
50 dem M
50 dBm
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions . Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | AL 2,685 GHz 2.690 GHz 100.000 kHz 2.68568 GHz 21.77 dém -8.23 db
2.475 GHz 2.490 GHz 1.000 MHz 248968 GHz -38.08 dBm -13.08 d8 2.690 GHz 2.601 GHz 100,000 kHz 2.69001 GHz -15.96 dBm -5.96 d8
2.480 Gz 2.495 GHz 1.000 MHz 2.49483 GHz -22,08 dém -9.08 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -23.60 dBm -13.69 d&
2:495 GHe 2.496 GHz £0.000 kHz 2.49600 GHz -18.75 dam “5.75.d8 2.695 GHz 2,606 GHz 1,000 MHz 2,60503 GHz -36.09 dBm -23.00 de
2.495 GHz 2.501 GHz 100,000 kHz 2.49634 GHz s2iddam | 78508 > 856 GHz 2.71¢ Chs 1,000 Mz 3 65762 CHe ~39°56 cbm 14058
] J ] i
2020 04:54:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 29.00 dBm  Offset 19.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 19.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dble—KELIRIOUS | INE_ARS PAKS 20 dbipe—RRURIOUS JINE ABS o
10 dem b da;“
ods ‘\ dBm \
-10 dém } 10 dem ' \_|
20 da I -20 dem I
SPURIOUS_LINE ABS_
-30 dBm—
-30 dBm
] u 40 dBm i
-40 dam 4 =
50 dem
50 dBm
50 dem
60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | 2.685 GHz 2.690 GHz 100.000 kHz 2.68647 GHz 8.35 dBm -21.65 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49008 GHz -30.51 dém -5.51 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -24.80 dBm -14.80 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49476 GHz -20.02 dém -7.02 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69110 GHz -21.43 dBm -11.43 dB
2,495 GHz 2.496 GHz 50.000 kHz 2,49500 GHz -23.84 dém -16.84 dB 5 605 GH= 3 698 GH2 1.000 Mz 2.69518 GHz ~34.52 B 2152 B
2,498 GHz 2.501 GHz 100,000 kHz 2,49884 GHz B8 dem | -21.32 de .606 GHz 2.715 GHz 1.000 MHz 5.65878 GHz 37.97 cBm 1297 dB
. —
Il - 1 i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number
Report Issued Date
Report Version

: A98 of A160
: Feb. 04, 2021
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41/

5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29,00 dém  Offset 19.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit ¢heck PABS | SPURIAHECHBIEKABS PABS
20 dble—KELIRIOUS | INE_ARS PAKS 20 dbipe—SPURIQUS | INE ABS pAES
10 dBm ﬂ 10 dBm
ods [ \ 0 dem ,
-10 dem I \ -10 dBm j \_\
i -20 dBm | |
SPURIOUS_LINE ABS_ ‘ | i ' l I |
-30 dem 14 30 dem ‘ i
' i |
L L 0 dem s SRS O B PR IR —
-40 dam T T |k f P y
50 dem e i
50 dem
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions . Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | AL 2.685 GHz 2.690 GHz 100.000 kHz 2.68966 GHz 20.84 dém -9.16 db
2,475 GHz 2.490 GHz 1.000 MHz 2.48977 Ghz ~27.16 dem “12.16 dB 2 690 GH= 2 691 GHe 100,000 kHz 2 59000 GHz 1777 dbm =77 d8
2.480 Gz 2.495 GHz 1.000 MHz 2.49492 GHz -21,07 dém -8.07 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.60126 GHz -25.27 dBm -15.27 dB
2,495 GHz 2.496 GHz 50.000 kHz 249600 GHz -24.07 dém -11.07 dB 5 605 GH= 2696 GHz 1.000 Mz 269598 GHz ~35.45 dBm 2245 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49534 GHz 20.29 dem -9.71 d& .606 GHz 5716 GHz 1.000 MHz 565892 GHe 36,05 dBm 1108 db

i ;

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] I o
£ strum S um v
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dble—KELIRIOUS | INE_ARS PAKS 20 cbHpe—$RURIOUS | INE_ABS p
10 dem
ods \
-10 dBm ‘ l
| =
SPURIOUS_LINE ABS_
-30 dBm
-30 dBm u
| e 40 dBm e, :
-40 dem Rl L .
50 dem
50 dBm
50 dem
60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | 2.685 GHz 2.690 GHz 100.000 kHz 2.68564 GHz 7.69 dbm -22.31 dB
2.475 GHz 2.450 GHz 1.000 MHz 2.49047 GHz -32.59 dém -7.59 d& 2,690 GHz 2.601 GHz 100.000 kHz 2,69000 GHz -27.40 dBm -17.40 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49457 GHz -24.58 dem -11.58 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.60135 GHz -24.53 dBm -14.53 dB
2,495 GHz 2.496 GHz 50.000 kHz 2,49533 GHz -32,32 dém -19.32 dB 595 CH= 2696 GHz 1,000 MHz 5 6a537 oHe 3380 dBm ~20.50 db
2,498 GHz 2.501 GHz 100,000 kHz 2,49976 GHz 704 dem | -22.96 de > 856 GHz 5716 GHz 1,000 Mz 3 63612 CHe 3556 cbm ~i0.65 b
. —
I - 1 i
Date: 2 04:52:00

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number 1 A99 of A160
Report Issued Date : Feb. 04, 2021
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG002801-02C

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29,00 dém  Offset 19.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dbe—HPURIONUS | INE ABS PAKS 20 dbipe—$PURIOUS | INE Aﬂl DASS
10 dém f 10 dBm H
odB , 0 dem 1 I
,J -10 dBm
10 dem 1t I \
50 da J \ -20 dBm L !
SPURIOUS_LINE_ABS_ [ ]l . lJ l
0 do | I sown—— i
} Il J }
-40 dBm I [T “ . -udswm M WM.II e S | O 1 al \
. [Ty
) Ll VAR LY,
-50 dam T v
50 dem
50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions . Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | AL 2.680 GHz 2.690 GHz 100.000 kHz 2.68540 GHz 23.19 dém -6.81 db
2.475 GHz 2.450 GHz 1.000 MHz 2.48995 GHz -32.67 dém -7.57 de 2,690 GHz 2.601 GHz 200.000 kHz 2,60001 GHz -16.94 dBm -6.94 d2
2.480 Gz 2.495 GHz 1.000 MHz 2.49498 GHz -23.67 dem -10.67 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -23.94 dBrm -13.94 dB
2,495 GHz 2.496 GHz 100,000 kHz 2,49557 GHz -23.12 dém -10.12 dB 5 605 GH= 2,700 GHz 1.000 Mz 269664 GHZ ~33.48 dBm 2048 de
2,498 GHz 2.506 GHz 100,000 kHz 2,49559 GHz 22.14 dem -7.86 dB 5.700 GHz 5716 GHz 1.000 MHz 5.70338 GHe 34.85 dBm ZeEa db

)i J (] i

2020 05:11

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 1000/1000 SGL Count 100/100
@1 AvoPwr @1 avgpwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PAES
20 dbe—HPURIONUS | INE ABS PASS 20 dbipe—$DURIONS JINE AR D
10 dBm 10 dBm
PR I
ods 1 dBm e I\
-10 dBm ’J \‘ 10 dem \

20 da 1 20 dBm !
SPURIOUS_LINE_ABS_ ] 1\ W

20 dem " -30 dBm %

R u 40 e Whﬂ“' s v

-40 dBm

-50 dBm
-50 dBm
-60 dBm
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALil 2,680 GHz 2.690 GHz 100.000 kHz 2.68070 GHz 6.14 dBm -23.86 db
2.475 GHz 2.490 GHz 1.000 MHz 248882 GHz -28.66 dém -3.66 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69000 GHz -24.93 dBm -14.93 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49449 GHz -25.63 dém -12.63 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69120 GHz -21.08 dBm -11.08 d8
2,455 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -31.38 dBm -18.38 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69547 GHz 25,01 dBm 212,91 dB
2,496 GHz 2.506 GHz 100,000 kHz 2.50331 GHz 5.93 dBm -24.07 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70051 GHz ~34.00 dbm ~5.00 dB
T - —
i X N ™

05:10:32

Sporton International (Shenzhen) Inc. Page Number 1 A100 of A160
TEL : 86-755-8637-9589 Report Issued Date : Feb. 04, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-EF136



SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date:

o
Spectrum =] sp n 7
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29,00 dém  Offset 19.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPuwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dble—KELIRIOUS | INE_ARS paARS 20 dblfe—$RURIOUS | INE Aﬂ‘ pARS
10 dBm [ 10 dBm [ \
odB J 0 dem ‘ I
l -10 dBm
-10 dem YT ‘] ‘k I——|
0 dn J h -20 dBm ”‘ ‘
SPURIOUS_LINE ABS_ w \ |F I
30 dam | n A -30 dBm ﬂ N - J
4 41 -
- L “ \|| -0 dem— Wﬂu BV P T
-40 dBm . Tt ,H ]| ey A b
50 dem
50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions : Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | aLimit 2,680 GHz 2.690 GHz 100.000 kHz 2.68542 GHz 21.98 dém -8.02 db
2.475 GHz 2.450 GHz 1.000 MHz 2.48549 GHz -33.32 dém -8.32 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -17.45 dBm -7.45 dB
2.480 Gz 2.495 GHz 1.000 MHz 249482 GHz -25.93 dem -12.93 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69106 GHz -24.49 dBm -14.49 d&
2,495 GHz 2.496 GHz 100,000 kHz 2,49557 GHz -20.97 dém -7.57 dB 5 605 GH= 5,700 GH2 1.000 Mz 2.69710 GHz 33.67 B 2067 dB
2,498 GHz 2.506 GHz 100,000 kHz 2,49562 GHz 21.60dem | -8.40 de 5.700 GHz 2.715 GHz 1.000 MHz 5.70594 GHz 35.35 dBm 1038 B
. —
I - 1 i
Date Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spectrum v
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS EIRHWECHBEKARS PABS
20 dble—KELIRIOUS | INE_ARS PAKS 20 dbipe—RRURIOUS ) INE AR ]
10 dBm 10 dém
o TN ok B
o de e s it q@ﬁm APty l
-10 dém } JIO dem 1 I;“
20 da ’ 20 dem I
SPURIOUS_LINE ABS_ l'.
30 dBm i
-30 dBm
-40 dBm M. . ¢
-40 dam
50 dem
50 dBm
50 dem
60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
__Rangelow | Rangeup | RBW | Fraguency |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68851 GHz 5.14 dBm -24.86 db
2.475 GHz 2.450 GHz 1.000 MHz 2.48992 GHz -28.87 dém 97 dé 2.690 GHz 2.691 GHz 200.000 kHz 2.69004 GHz -27.92 dBm -17.92 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49353 GHz -25.35 dém -12.35 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.60155 GHz -23.16 dBm -13.16 dB
2,495 GHz 2.496 GHz 100,000 kHz 2,49500 GHz -31.08 dém -18.08 dB 5 605 GH= 5,700 GH2 1.000 Mz 2.69505 GHz 57.88 dBm 1468 0B
2,498 GHz 2.506 GHz 100,000 kHz 2.50144 GHz 5.80dem | -2+.20 d& 5.700 GHz 2.715 GHz 1.000 MHz 5.70111 GHe 37 86 dBm 12.66 B
. —
I - 1 i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number
Report Issued Date
Report Version

: A101 of A160
: Feb. 04, 2021
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 29.00 dBm  Offset 19.00 dB

SGL Count 100/100

Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém  Offset 19,00 de

Mode Auto Sweep

05:11:17

@1 AvaPwr (@1 vgPuwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dble—KELIRIOUS | INE_ARS paARS 20 dblfe—$RURIOUS | INE Aﬁ‘ pagS
10 dBm 10 dBm jl
ods Jl 0 dem J \
-10 dem -10 dem j ,‘ |__|
| |
SPURIOUS_LINE ABS_ 1
30 dem | Lyt 30 dem
it Il' o dem n , ul) Jd, ||
-40 dBm - -y J ho VY | 1
ek T IT l
i = db st |
-50 dBm o N
50 dem
50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions : Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | AL 2,680 GHz 2.690 GHz 100.000 kHz 2.68941 GHz 21.03 dém -8.97 db
2.475 GHz 2.490 GHz 1.000 MHz 248595 GHz -38.46 dBm -13.46 db 2.690 GHz 2,601 GHz 200.000 kHz 2.69001 GHz -25.56 dBm -15.56 dB
2.490 GHz 2.495 GHz 1.000 MHz 249485 GHz -25.74 dem -12.74 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.60116 GHz -31.17 dBm -21.17 d&
2,495 GHz 2.496 GHz 100,000 kHz 2,49535 GHz -27.28 dém -14.28 dB 5 605 GH= 2,700 GHz 1.000 Mz 2.69835 GHz ~33.95 dBm ~50.95 dB
2,498 GHz 2.506 GHz 100,000 kHz 2,49559 GHz 21.09dem | ____-8.91 e 5.700 GHz 5716 GHz 1.000 MHz 5.70061 GHz 36,90 dBm 11608
Il J ] i
2020 05:14:26
Lowest Band Edge / Full RB Highest Band Edge / Full RB
ﬁ I o
£ strum S um v
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 dble—KELIRIOUS | INE_ARS PAKS 20 dbipe—RRURIOUS ) INE AR o
10 dem 10 dém
. " N
0dB byl b A ““WM-;I D"‘Hﬂm ™ — \
-10 dem I | {10 dem ‘ I;‘l
| e |
SPURIOUS_LINE ABS_ A h
30 dBm M
0 pr— ' ) b ™
40 dBm e
-40 dam
50 dem
50 dBm
50 dem
60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
__Rangelow | Rangeup | RBW | Fraguency |__Powerabs | AL 2,680 GHz 2.690 GHz 100.000 kHz 2.68230 GHz 5.25 dBm -24.75 db
2.475 GHz 2.490 GHz 1.000 MHz 248907 GHz -30.08 dBm -5.98 db 2.690 GHz 2,601 GHz 200.000 kHz 2.69001 GHz -29.02 dBm -19.02 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49487 GHz -26.41 dBm -13.41d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69103 GHz -25.74 dBm -15.74 dB
2,495 GHz 2.496 GHz 100,000 kHz 2,49557 GHz -34.31 dém -21.31 dB 5 605 GH= 2,700 GHz 1.000 Mz 2.69505 GHz ~26.48 dBm Jic 48 a8
2,498 GHz 2.506 GHz 100,000 kHz 2,50230 GHz 426 dem | -25.74 de 5.700 GHz 5716 GHz 1.000 MHz 5.70012 GHz 38.96 dBm 1296 B
. —
I - J1 i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number

. Rev. 01

: A102 of A160
Report Issued Date : Feb. 04, 2021
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29,00 dém  Offset 19.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
o0 dbipE—KPURIOUS | INE ARS PAES 20 dbife—$PURIOUS | INE ABS ‘r.‘ p
10 dBm l 10 dBm [
0de \ 0 dem ’ Ik
-10 dem ‘ -10 dBm J L
e I i |
SPURIOUS_LINE ABS_ 1 ﬂ
-30 dBm t
-30 dBm }I I
n M,
-40 dBm ¥ it ﬂj dem .H;L f\ kv T
ol i W
L W, AL
50 dBm b i M%}mﬁhﬂl L,LQW A
50 dem
50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.511 GHz JIfghurious 5
Spurious Emissions . Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | AL 2.675 GHz 2.690 GHz 100.000 kHz 2.6B8916 GHz 22.13 dém -7.87 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49036 GHz -34.92 dém -9.82 de 2,690 GHz 2.601 GHz 300.000 kHz 2,60005 GHz -18.10 dBm -8.10 d2
2.480 Gz 2.495 GHz 1.000 MHz 2.49410 GHz -25.22 dém -12.22 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -28.10 dBm -18.10 d&
2,495 GHz 2.496 GHz 150,000 kHz 2,49600 GHz -21,27 dém -8.27 dB 595 CH= 2,705 Gz 1,000 MHz 2 69556 GHZ 32 49 dBm o9 de
2,498 GHz 2.511 GHz 100,000 kHz 2,49584 GHz 22.37 dém -6.63 dB 708 GHz 5716 GHz 1,000 Mz 590558 GHe ~38.44 cbm 1544 db

i ;

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ I o
£ strum S um v
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS paBs
20 dble—KELIRIOUS | INE_ARS PAKS 20 dbipe—RRURIOUS | INE ABS b
10 dBm 10 dém
. " i P -
b Al ey otk e ¥ -1
-10 dém \ -10 dem ‘
90 da, l -0 dem T I
SPURIOUS_LINE ABS_ ]‘ ‘ M”
e 50 cem \ \
-30 dBm — I \
WO - ol 40 dBm et . .
50 dem
50 dBm
50 dem
60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.511 GHz JIfghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | AL 2.675 GHz 2.690 GHz 100.000 kHz 2.68287 GHz 4.65 dBm -25.35 db
2.475 GHz 2.490 GHz 1.000 MHz 249018 GHz -29.14 dBm -4.14 db 2.690 GHz 2,601 GHz 300.000 kHz 2.69023 GHz -24.52 dBm -14.52 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49398 GHz -25.72 dém -12.72 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.60138 GHz -21.78 dBm -11.78 d&
2,495 GHz 2.496 GHz 150,000 kHz 2,49539 GHz -31.24 dém -18.24 dB 5 605 GH= 3,708 GH2 1.000 Mz 2.69595 GHz 5487 dBm 11878
2,498 GHz 2.511 GHz 100,000 kHz 2,50898 GHz S2sdem | 2475 de 5.705 GHz 2.715 GHz 1.000 MHz 5.70512 GHz 38 ¢4 dBm REPFYT
. —
I - 1 i
Date: 2 05:26:21

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number
Report Issued
Report Version

: A103 of A160
Date : Feb. 04, 2021
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date:

Spectrum =] sp n 7
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29,00 dém  Offset 19.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
o0 dbipE—KPURIOUS | INE ARS PARS 20 dbipe—$BURIOUS | INE ABS ‘I b
10 dBm rl‘ 10 dBm [
0de I 0 dem J i
-10 dem ]‘\ -10 dém N i ‘
2n dn d " -20 dBm - |
SPURIOUS_LINE ABS_ I \
-30 dBm [l | I 30 derm “ ]‘
M e { AN
40 dBm o \ /1. ] T P L T D
sl | £ dBm 1 AL S s
-50 dam i A st
LTSI N
60 dBm
-60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.511 GHz JIfghurious 5
Spurious Emissions . Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | aLimit 2.675 GHz 2.690 GHz 100.000 kHz 2.68519 GHz 21.66 dBm -8.34 db
2.475 GHz 2.450 GHz 1.000 MHz 2.48438 GHz -36.34 dém -11.34 de 2.690 GHz 2.691 GHz 300.000 kHz 2.69002 GHz -18.32 dBm -8.32 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49461 GHz -24.12 dém -il.12 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.60115 GHz -28.69 dBm -18.89 dB
2.485 GHz 2.496 GHz 150,000 kHz 2.49600 GHz -21.17 dBm -8.17 dB 595 CH= 2,705 Gz 1,000 MHz 5 6a5en oHe 3281 dBm 1551 db
2.495 GHz 2.511 GHz 100,000 kHz 2.49680 GHz 202sdam | 97548 708 GHz 5716 GHz 1,000 Mz 5 70606 CHe 41,35 cbm l633 B
i ] i il ™)
Date 05:2B:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

Spectrum = Spectrum v
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PaBS
20 dblfE—HPURIOUS | INE ARS PASS 50 dhipe—$RURIOUS | INE ABS p
10 dBm 10dBm
ode e Tk o il Lt 0 A et bl il a\
-10 dém \ -10 dBm ‘
-0 dn \ -0 dem |
SPURIOUS_LINE ABS_ N iy
LQ. 30 dem ‘M ““H.-.-M
M ~40 gBm
50 dem
50 dBm
50 dem
60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.511 GHz JIfghurious 1S
Spurious Emissions Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2.675 GHz 2.690 GHz 100.000 kHz 2.67707 GHz 3.50 dBm -26.50 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49039 GHz -30.01 dém 01 de 2,690 GHz 2.601 GHz 300.000 kHz 2,60004 GHz -26.64 dBm -16.64 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49382 GHz -25.88 dem -12.83 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69154 GHz -23.51 dBm -13.51 d&
2,495 GHz 2.496 GHz 150,000 kHz 2,49596 GHz -32.02 dém -19.02 dB 595 CH= 2,705 Gz 1,000 MHz 5 6a508 CHe 27 07 dBm 1407 db
2,498 GHz 2.511 GHz 100,000 kHz 2,50738 GHz 4.02dem | -25.98 de 708 GHz 5716 GHz 1,000 Mz 3 70609 CHe ~36.56 cbm 1306 B
T —
I - 1 i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number
Report Issued Date

Report Version : Rev. 01

1 A104 of A160
: Feb. 04, 2021




SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41/ 15MHz / 64QAM

spectrum || spectrum 7
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29,00 dém  Offset 19.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 dvgPwr
Limit ¢heck PalES | SPURIAHECHBIEKABS _ PABS
20 ghipe_EPURIOUS }INF_ARS PASS 20 dbipe—fBURIOUS | INE ABS ﬂ pag
10 dBm 10 dBm !
0de l 0 dem J lL
L -10 dBm
-10 dem 1 ]Y l' ‘
o 20 dem i |
SPURIOUS_LINE ABS_ |
30 dem i | 20 dem i
\ | -0 dém n J p= - LIl
} L . Lo "
40 dam T “‘Jl l ;J‘I [‘ e
S — 5
50 derm — - pll ¥ T S S
webshiked |6 o
50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.511 GHz JIfghurious 5
Spurious Emissions . Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy Power Abs__ | AL 2.675 GHz 2.690 GHz 100.000 kHz 2.68518 GHz 19.69 dBm -10.31 dB
2.475 GHz 2.450 GHz 1.000 MHz 2.48989 GHz -38.11 dém -13.11 d 2,690 GHz 2.601 GHz 300.000 kHz 2,60002 GHz -23.37 dBm -13.37 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49418 GHz -25,55 dem -12.55 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -32.46 dBm -22.46 dB
2,495 GHz 2.496 GHz 150,000 kHz 2,49535 GHz -26.51 dém -13.51 dB 595 CH= 2,705 Gz 1,000 MHz 269593 GHz 3293 dBm loo3de
2,498 GHz 2.511 GHz 100,000 kHz 2,49578 GHz 1880 dem | 11208 708 GHz 5716 GHz 1,000 Mz 570647 GHe ~36.86 cbm 1586 b
] J ] i
Lowest Band Edge / Full RB Highest Band Edge / Full RB
_] I o
£ strum S um v
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PaBS
20 ghipe_EPURIOUS }INF_ARS pAES 50 dhipe—$RURIOUS | INE ABS p
10 dém 10 dém
0de e s it T, 0 ek o - ¥
py . ‘ { w
-10 dBm -30 dem ‘
-0 dn \ -p0 dem |
SPURIOUS_LINE ABS_
30 dem | “F“ dBm IM
! -
I H‘ ! -40 dBm P, » ]
-40 dagy
50 dem
50 dBm
50 dem
60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.511 GHz JIfghurious 1S
Spurious Emissions Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | AL 2.675 GHz 2.690 GHz 100.000 kHz 2.67590 GHz 2.76 dBm -27.24 db
2,475 GHz 2.490 GHz 1.000 MHz 2.49009 GHz -29.84 dém -4.84 d& 2,690 GHz 2.691 GHz 300.000 kHz 2.69001 GHz -29.28 dBm -19.28 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49456 GHz -26.13 dém -13.13 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69110 GHz -25.63 dBm -15.63 dB
2,495 GHz 2.496 GHz 150,000 kHz 2,49539 GHz -32.76 dém -19.76 dB 595 CH= 2,705 Gz 1,000 MHz 260544 GHZ 28 95 dBm Clcoade
2,498 GHz 2.511 GHz 100,000 kHz 2,49895 GHz 279 dem | -27.21 e 708 GHz 5716 GHz 1,000 Mz 570522 GHe ~36.59 dbm 1569 db
. —
I - 1 i
Date: 2 05:25:39

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-EF136

Page Number 1 A105 of A160
Report Issued Date : Feb. 04, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 29.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 19,00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 cvgPwr

Limit ¢heck PAES | SPURIRHIECHBEKABS PABS
o0 dbipE—KPURIOUS | INE ARS pAKS ﬂl 20 dbife—$PURIOUS | INE ABS p 11
10 dBm (‘ 10 dBm H
ode ! l 0 dem A ﬁ
-10 dam " \ -10 dBm J !

-20 dBm

50 da
SPURIOUS_LINE_ABS_

4 -30 dBm |
-30 dBm 1 [ A
_alb dBm | [ P [
40 dem o | | F I ‘m {\ WWV Sl L)
o | A 0 gem— -l
Pl TR AL AL S0
-60 dBm
-60 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz |5 ER0e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | 2,670 GHz 2.690 GHz 100.000 kHz 2.6B8893 GHz 22.10 dBm -7.90 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49005 GHz -33.44 dém 2.690 GHz 2.691 GHz 500.000 kHz 2.69000 GHz -17.44 dBm -7.44 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49473 GHz -21.10 dém 2.691 GHz 2.695 GHz 1.000 MHz 2.69145 GHz -34.46 dBm -24.46 de
2495 GHz 2.496 GHz 200,000 kHz 2.49580 GHz -22.76 dBm 2,695 GHz 2,710 GHz 1,000 MHz 269791 GHz -33.72 dBm -20.72 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.49711 GHz 23.29 deém 2,710 GHz 2.715 GHz 1,000 MHz 2.71012 GHz -41.58 dbm -16.58 dB
i Y

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] I o
£ strum S um v
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 dblfE—HPURIOUS | INE ARS PASS 50 dhipe—$RURIOUS | INE ABS D
10 dBm 10dBm
hei, gl 4
ode i e W*ﬁ} ety Y \
-10 dem I
\ I |
o0 | | |
SPURIOUS_LINE ABS_ | M
¥
-30 dBm k)
W e VIR RS
-40
50 dem
50 dBm
50 dem
60 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | 2.670 GHz 2.690 GHz 100.000 kHz 2.68231 GHz 3.45 dBm -26.55 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49029 GHz -28.74 dém -3.74 d 2,690 GHz 2.601 GHz 500.000 kHz 2,60046 GHz -24.48 dBm -14.48 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49451 GHz -24.23 dém -11.23 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69114 GHz -23.18 dBm -13.18 d&
2,495 GHz 2.496 GHz 200.000 kHz 2,49596 GHz -23.26 dém -16.26 dB 595 CH= 2710 GHz 1,000 MHz 2 6a514 oHe 2553 dBm 1258 db
2,498 GHz 2.516 GHz 100,000 kHz 2.51311 GHz 4,30 dem -25.70 dB 5710 GHz 5716 GHz 1,000 Mz 371135 oHe ~36.75 dbm 1175 B
T e —
I - 1 i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number

: A106 of A160

Report Issued Date : Feb. 04, 2021

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 29.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

@1 AvgPwr

SGL Count 100/100

Ref Level 20,00 dém  Offset 19,00 de

Mode Auto Sweep

(@1 dvgPwr

Limit §heck PABS | SPURIME CHBEKARS PARS
20 dblfE—HPURIOUS | INE ARS BASS 4 20 dbipe—$PURIOUS LINE ABS p ..,il
10 dBm “\ 10 dBm “
0de } - 0 dem J L
_10 dem \ -10 dBm hj 1 |
50 da l}‘ 1\ -20 dBm |
SPURIOUS_LINE_ABS_
I I| -30 dem 4
-30 dBm - I J
It -4% dem : et
-40 dBm - JL-W-NE T [‘ J,W haan S
p - JJMJA L il | [{ % & g ywrywn R
-50 dem LA LT e
+N ||| -50 dem
-60 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etort 2,475 Ghz 8004 pts Stop 2.516 GHz |5 ER0e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | 2,670 GHz 2.690 GHz 100.000 kHz 2.68891 GHz 21.53 dém -8.47 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48740 GHz -34.66 dém 2.690 GHz 2.691 GHz 500.000 kHz 2.69013 GHz -19.82 dBm -9.82 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -21.21 dém 2.691 GHz 2.695 GHz 1.000 MHz 2.69111 GHz -30.43 dBm -20.43 de
2495 GHz 2.496 GHz 200,000 kHz 2.49597 GHz -23.53 dBm 2,695 GHz 2,710 GHz 1,000 MHz 269811 GHz -31.72 dBm -18.72 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.49707 GHz 22.29 deém 2,710 GHz 2.715 GHz 1,000 MHz 2.71034 GHz -42.58 dbm -17.58 dB
i Y

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 29.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 23.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 dbipe_KPURIOUS | INF_ARS PARS 20 e LIS LI ALy o
10 dem 10dem
0de " A M s, . 0 pBEr ) Leimel N e e ,\
-10 dam: ‘r l -0 dem: | |
-0 dn I l -40 dem I
SPURIOUS_LINE ABS_ J 1 L
0 dBm % Pm w
-30 dBm — W D™
-40 dBm gy
40
-50 dem
-50 dem
60 dem
-60 darm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
__Rangelow | Rangeup | RBW | Fragusncy | powerabs | sl 2.670 GHz 2.690 GHz 100.000 kHz 268116 GHz 2.88 dbm -27.12 di
2.475 GHz 2.490 GHz 1.000 MHz 249023 GHz -28.59 dBm -3.69 db 2.690 GHz 2,601 GHz 500.000 kHz 2,69003 GHz -25.77 dBm -15.77 d8
2490 GHz 2,495 GHz 1.000 MHz 249420 Gz -24.66 dBm -11.66 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69141 GHz -24.75 dBm -14.75 d&
2,495 GHz 2.496 GHz 200,000 kHz 2.49593 GHz -30.33 dBm -17.33 dB 5 605 GH= 5710 GH2 1.000 Mz 2.69810 GHz ~26.91 dBm 13918
2,496 GHz 2.516 GHz 100,000 kHz 250319 GHz 327dem | -26.73 de 5.710 GHz 2.715 GHz 1.000 MHz 5.71144 GHz 37.94 dBm Ci294 B
Y —
i - it "

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-EF136

Page Number 1 A107 of A160
Report Issued Date : Feb. 04, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

LTE Band 41/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29,00 dém  Offset 19.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dble—KELIRIOUS | INE_ARS PAKS 20 dbipe—$BURIOUS | INE ABS p -il
10 dem Fl 10 dBm H
ods “ 0 dem J {
-10 dem r H -10 dém ’ﬁ -
50 !1 “1 -20 dem : ) I
SPURIOUS_LINE_ABS_ F' A 1 l
30 dem b -30 dBm [ j
e
.40 dem Ll | ” -4b dem ‘ ! A AW G
! . YRR "TNSR | P O ,1“1
50 de | |'| I j dem M}h, *
50 dem 1 T Pl
[ORUR NI NV ||| pomit
50 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.516 GHz JIfghurious 5
Spurious Emissions . Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | AL 2.670 GHz 2.690 GHz 100.000 kHz 2.68895 GHz 20.51 dém -9.49 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49044 GHz -34.36 dém -9.36 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69002 GHz -23.53 dBm -13.53 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49485 GHz -22,15 dém -9.15 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69183 GHz -33.60 dBm -23.60 d&
2,495 GHz 2.496 GHz 200.000 kHz 2,49573 GHz -26.09 dém -13.09 dB 595 CH= 2710 GHz 1,000 MHz 269789 GHz 3375 dBm o078 de
2,498 GHz 2.516 GHz 100,000 kHz 2,49705 GHz 1974 dem | -10.26 d 5710 GHz 5716 GHz 1,000 Mz 571167 GHe —42.55 cbm 1753 db
] J ] i
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] I o
£ strum S um v
Ref Level 29.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 29.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 dhifE—BEURIOUS }INE _ABS PASS 50 dhipe—$RURIOUS | INE ABS D
10 dBm 10dBm
ods I N " [ . e T
rm g M b n—...,-.,‘,1 S
|
-10 dBm -10 dem I |
| ] e |
SPURIOUS_LINE ABS_ i |
| 0 dem —
-30 dem pr— -
st “L‘ -40 dBm -
50 dem
50 dBm
50 dem
60 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | AL 2.670 GHz 2.690 GHz 100.000 kHz 2.67931 GHz 1.67 dbm -28.33 dB
2.475 GHz 2.450 GHz 1.000 MHz 2.49036 GHz -29.58 dém -4.59 de 2.690 GHz 2.691 GHz 500.000 kHz 2.69006 GHz -27.16 dBm -17.16 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49492 GHz -25.51 dem -12.51d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69288 GHz -26.56 dBm -16.56 dB
2,495 GHz 2.496 GHz 200.000 kHz 2,49557 GHz -31.83 dém -18.83 dB 595 CH= 2710 GHz 1,000 MHz 269538 GHz 28 89 dBm 1559 db
2,498 GHz 2.516 GHz 100,000 kHz 2.50872 GHz 203dem | -27.97 de 5710 GHz 5716 GHz 1,000 Mz 571045 GHe ~30.04 cbm 1404 B
. —
I - 1 i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF136

Page Number : A108 of A160
Report Issued Date : Feb. 04, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002801-02C

Conducted Spurious Emission

LTE Band 41 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dém Offset 19.00 dB

SGL Count 100/100

Mode Auto Swesp

Ref Level 0,00 dém Offset 19.00 d&

SGL Count 100/100

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Gheck [ Limit fheck PAfS
10 dine—fruRions Lie spe naks 10 dEmE—pauRious b ape nak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
| 40 dBm i
e v ANAPAAS s Pt e ] At e PR PPN
i
60 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 862.57121 MHz -49.96 dBm -24.98 dB 30.000 MHz 1.000 GHz 1.000 MHz 995.87956 MHz -49.91 dBm -24.91 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.45491 GHz -48.16 dBm -23.16 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.45491 GHz -48.16 dBm -23.16 d&
2.715 GHz 3.000 GHz 1.000 MHz 2.99850 GHz -46.96 dBm -21.98 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.62830 GHz -47.13 dBm -22.13 d8
3.000 GHz 7.000 GHz 1.000 MHz 4.99300 GHz -33.86 dBm -8.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 4.99300 GHz -36.19 dBm -11.19 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.19288 GHz -45,55 dBm -20.55 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.54883 GHz -45.42 dBm -20.42 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.55043 GHz -44.52 dBm -19.52 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.17960 GHz -44.31 dBm -19.31 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.55843 GHz -42.20 dBm -17.20 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.57093 GHz -42.06 dBm -17.06 dB
18.000 GHz 27.000 GHz 1.000 MHz 24.96386 GHz -41.74 dBm -16.74 dB 18.000 GHz 27.000 GHz 1.000 MHz 26.60077 GHz -41.96 dBm -16.96 dB
{ 1 J L] ( )| J L]
Middle Channel / QPSK Middle Channel / 16QAM
Spectrum o
Ref Level 0.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 10,00 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PA
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
-40 dBm
I I P et PV PR Sy A, Ao S A
A ey
60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-a0 d8 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Power Abs ALimit Rangelow | Rangeup | REBW | Freguency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 957.33383 MHz 49,97 dbm -24.97 dB 30.000 MHz 1.000 GHz 1.000 MHz BE0.71764 MHz -49.91 dbm -24.91 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45675 GHz -48.34 dBm -23.34 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.33767 GHz -48.00 dBm -23.00 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.86078 GHz -47.08 dBm -22.08 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.86291 GHz -46.98 dBm -21.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.18198 GHz -33.64 dBm -8.64 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.18198 GHz -35.08 dBm -10.08 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.54683 GHz -45,33 dBm -20.33 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.21238 GHz -45,20 dBm -20.29 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.56293 GHz -44.46 dBm -19.46 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.20110 GHz -44.38 dBm -19.38 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.58393 GHz -42.33 dBm -17.33 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.59443 GHz -42.17 dBm -17.17 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.56777 GHz -41.75 dBm -16.75 dB 18.000 GHz 27.000 GHz 1.000 MHz 25.01736 GHz -41.95 dBm -16.95 dB
il il
{ L J v L L J wa
Sporton International (Shenzhen) Inc. Page Number 1 A109 of A160
TEL : 86-755-8637-9589 Report Issued Date : Feb. 04, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-EF136





